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SUMMARY OF TEST RESULT

Report o Limit for Limit for
FCC Rul
Section CC Rule Description U-NII-1 U-NII-3 Result Remark
31 2.1049 & 6dB, 26dB & 6dB Bandwidth Pass
’ 15.403(i) |99% Bandwidth > 500kHz
Maximum
3.2 15.407(a) Conducted <24 dBm <30 dBm Pass -

Output Power

Power Spectral

33 15.407(a) ) < 11 dBm/MHz < 30 dBm/500kHz Pass .
Density
. Under limit
15.407(b)(4
3.4 15.407(b) LEJ;‘:"SZT:;C; 15.407(b) & 15.209(a) 5& 1(5) 2(8;((;)(') Pass 3.10 dB at
: 5145.200 MHz
Not
; 15207 | AC Conducted 15.207(a) 15.207(a) i
Emission Applicable
15.2 A
35 5.203 & ntenna 15.203 & 15.407(a) | 15.203 & 15.407(a) |  Pass -

15.407(a) Requirement

Remark: Not Applicable means after assessing, test items are not necessary to carry out.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits
or in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”
Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Applicant

VINFAST TRADING AND PRODUCTION JOINT STOCK COMPANY
Dinh Vu - Cat Hai Economic Zone, Cat Hai Island, Cat Hai Town, Cat Hai District, Hai Phong City,
Vietnam

1.2 Manufacturer

VINFAST TRADING AND PRODUCTION JOINT STOCK COMPANY
Dinh Vu - Cat Hai Economic Zone, Cat Hai Island, Cat Hai Town, Cat Hai District, Hai Phong City,
Vietnam

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment MULTIMEDIA HEAD UNIT

Brand Name VINFAST

Model Name VF-EC32U

FCCID 2A6HEVF-EC32U

S/N Code Conducted/ Radiation: 230530D00011
HW Version EEP70005507

SW Version SOW70005570

EUT Stage Identical Prototype
Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.
2. This is a vehicle device, only supports 12Vdc and does not use AC charger.
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1.4 Product Specification of EQuipment Under Test

Standards-related Product Specification

5180 MHz ~ 5240 MHz

5745 MHz ~ 5825 MHz

<5180 MHz ~ 5240 MHz>

802.11a: 9.52 dBm / 0.0090 W
802.11n HT20: 9.26 dBm / 0.0084 W
802.11n HT40 : 6.80 dBm / 0.0048 W
802.11ac VHT20: 9.43 dBm / 0.0088 W
802.11ac VHT40: 6.86 dBm / 0.0049 W
802.11ac VHT80: 4.26 dBm / 0.0027 W
<5745 MHz ~ 5825 MHz>

802.11a: 10.02 dBm / 0.0100 W
802.11n HT20 : 10.00 dBm / 0.0100 W
802.11n HT40 : 7.87 dBm / 0.0061 W
802.11ac VHT20: 10.07 dBm / 0.0102 W
802.11ac VHT40: 7.92 dBm / 0.0062 W
802.11ac VHT80: 6.92 dBm / 0.0049 W
<5180 MHz ~ 5240 MHz>

802.11a: 16.98 MHz

802.11ac VHT20: 18.13 MHz

802.11ac VHT40: 36.46 MHz

802.11ac VHT80: 75.40 MHz

<5745 MHz ~ 5825 MHz>

802.11a: 17.03 MHz

802.11ac VHT20: 18.08 MHz

802.11ac VHT40: 36.46 MHz

802.11ac VHT80: 75.64 MHz

<5180 MHz ~ 5240 MHz>

FPCB Antenna with gain 6.35 dBi
<5745 MHz ~ 5825 MHz>

FPCB Antenna with gain 5.27 dBi
802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
Type of Modulation 802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM)

Tx/Rx Frequency Range

Maximum Output Power to Antenna

99% Occupied Bandwidth

Antenna Type / Gain

1.5 Modification of EUT

No modifications are made to the EUT during all test items.
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1.6 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Test Site Location Jiangsu Province 215300 People’s Republic of China

TEL : +86-512-57900158

FCC Test Firm

Sporton Site No. FCC Designation No. Registration No.

Test Site No.
03CHO08-KS
THO1-KS CN1257 314309
1.7 Test Software
ltem Site Manufacturer Name Version
FCC BT2.0
1. THO1-KS SPORTON Ver3.0_For_CH 3.0
INA 190111
2. 03CHO08-KS AUDIX E3 6.2009-8-24

1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

‘ 47 CFR Part 15 Subpart E

U FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

¢ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation
emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is
lower). For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases

(Y plane) were recorded in this report.

2.1 Carrier Frequency and Channel

Frequency Band Channel (T\;thl) Channel I(Zl:/le:z.)
36 5180 44 5220
5180-5240 MHz 38* 5190 46* 5230
U-NII-1 40 5200 48 5240
42° 5210 - -
Frequency Band Channel (II:\;quz) Channel I(:II/Iel—?z.)
149 5745 157 5785
5745-5825 MHz 151* 5755 159* 5795
U-NII-3 153 5765 161 5805
155" 5775 165 5825
Note:
1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHTA4O0.
2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11ac VHT20 MCSO0
802.11ac VHTA40 MCSO0
802.11ac VHTS80 MCSO0

Remark: For Radiated Test Cases, The tests were performed with DC Power, Antenna, Speaker and

Screen.
U-NII-1 U-NII-3
Ch. #
802.11a 802.11a
L Low 36 149
Middle 44 157
H High 48 165
U-NII-1 U-NII-3
Ch. #
802.11ac VHT20 802.11ac VHT20
L Low 36 149
Middle 44 157
H | High 48 165
U-NII-1 U-NII-3
Ch. #
802.11ac VHT40 802.11ac VHT40
L Low 38 151
Middle - -
H High 46 159
U-NII-1 U-NII-3
Ch. #
802.11ac VHTS80 802.11ac VHT80
L Low - -
Middle 42 155
H High - -
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2.3 Connection Diagram of Test System

For Radiated Emission:

Power
EUT Screen

/N

Antenna Speaker

Source

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model Name|FCC ID Data Cable Power Cord

1. |DC Power GWINSTEK [PLR36-10 N/A N/A Unshielded,1.8m
2. |Antenna N/A N/A N/A N/A N/A

3. |Speaker N/A N/A N/A N/A N/A

4. |Screen N/A N/A N/A N/A N/A

2.5 EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuously transmit.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer

reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 7.2 dB.

Offset(dB) = RF cable loss(dB).

=7.2 (dB)
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3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1 Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

26dB and 99% Occupied bandwidth are reporting only.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Bandwidth Measurement
. Emission Bandwidth (EBW) and 99% OBW

S o

7.

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and
repeat measurement as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth
(RBW) is set to 1%~5% of the OBW and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

Section C) Bandwidth Measurement
. Minimum Emission Bandwidth for the band 5.725 - 5.85 GHz

a M 0N RPN

Set RBW = 100kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 6 dB down from the peak of the
emission.

Measure and record the results in the test report.
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3.1.4 Test Setup

e ]

Spectrum Analyzer EUT

3.1.5 Test Result of 6dB and 26dB and 99% Bandwidth

Please refer to Appendix A.

Minimum 6dB Bandwidth
(®)
A
Ref Level 27.20 dém Offset 7.20 dB & RBW 100 kHz
Att 30dB  SWT 1.1 ms @ VBW 300 kHz Mode Sweep
@ 1Pk Max
M1[1] 8.91 dBm
20 dam 5.7768500 GHz
D2[1] 0.30 dB
16.3000 MHz
10 dBm-
0 dBm
D1 -3.980 dBm 1 -
b2 580 d Vbbb Ml g
2 -3.920 dBm a
\
-20 dém + L
. !
-30 dBm ',-' \
-40 dBm / \,
[ ‘
A b st ' Ml TRt BN FITOY
-50 dBm
-60 dBm
-70 dBm
CF 5.783 GHz 1001 pts Span 50.0 MHz
j: J Measuring... {RERRENED e y
Date: 24.JUL 2023 19:34:24
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| Maximum 26dB Bandwidth

Spectrum I 'IAB

Ref Level 27.20 dém Offset 7.20 dB & RBW 1 MHz

| Att 30 de SWT 1ms @ VBW 3 MHz Mode Sweep
@ LPk View
M1[1] 3.19 dBm
5.789390 GHz
ndB 26.00 dB
Bw 81.840000000 MHZz

Q factor 70.7
M1
¥

O N, A s

I \
oy ol Ut g il [
-50 dBm
-60 dBm
-70 dBm
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trcl X-value | Y-value | Function ‘ Function Result |
M1 1 5.78939 GHz -3.19 dBm nde down 81.84 MHz
T1 1 5.73424 GHz -30.06 dBm nds 26.00 de
T2 1 £.81608 GHz -29.62 dBm Q factor 70.7
< e —
) [T TR
Date: 24.JUL.2023 20:32:26
| Maximum 99% Occupied Bandwidth

Spectrum I mAI

Ref Level 27.20 dém Offset 7.20 dB @ RBW 1 MHz

o ALt 30 dB SWT 1ms & VBW 3 MHz Mode Sweep
M1[1] 2.93 dBm
5.786750 GHz
Occ Bw 75.644355644 MHz

i MMW”\LM} Mt lreisrosmdit NT\]*

LT W
-50 dBm
-60 dBm
-70 dBm:
CF 5.775 GHz 1001 pts Span 120.0 MHz
Marker
Typel Ref \ Tr|:| X-value | Y-value | Function \ Function Result |
M1 1 5.78675 GHz -2.93 dBm
Tl 1 5,737238 GHz -8.56 dBm Occ Bw 75.644355644 MHz
T2 1 5,812882 GHz -7.19 dBm
— —
] (]
Date: 24.JUL 2023 20:32.57

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power

<FCC 14-30 CFR 15.407>

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output

power over the frequency band of operation shall not exceed 250 mW.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.
Method PM (Measurement using an RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.
3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.
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3.2.4 Test Setup

= [l

Attenuator
Power Meter EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density

<FCC 14-30 CFR 15.407>

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral

density shall not exceed 11dBm in any 1 megahertz band.

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

For devices operating in the bands 5.15 - 5.25 GHz
# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

. Measure the duty cycle.

. Set span to encompass the entire emission bandwidth (EBW) of the signal.
. Set RBW =1 MHz.

. Set VBW 2 3 MHz.

. Number of points in sweep = 2 Span / RBW.

. Sweep time = auto.

. Detector = RMS

. Trace average at least 100 traces in power averaging mode.

. Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.
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For devices operating in the band 5.725 - 5.85 GHz
# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
. Measure the duty cycle.
. Set span to encompass the entire emission bandwidth (EBW) of the signal.
. Set RBW = 500KHz (or 300 kHz if the SA can’t set RBW=500KHz).
. Set VBW 2 1 MHz.
. Number of points in sweep = 2 Span / RBW.
. Sweep time = auto.
. Detector = RMS
. Trace average at least 100 traces in power averaging mode.
. If the SA can’t set RBW=500KHz, then add 10 log(500kHz/RBW) to the test result.

. Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.
1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.

3.3.4 Test Setup

e ]

Spectrum Analyzer EUT

3.3.5 Test Result of Power Spectral Density

Please refer to Appendix A.
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For devices operating in the bands 5.15 - 5.25 GHz

Worst Case Power Density (dBm/MHz)

Spectrum I lnf
Ref Level 27.20 dém Offset 7.20 dé2 @ RBW 1 MHz
& Att 30 dB & SWT 20 ms & YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr

M1[1] 2.67 dBm
20 deém 5.2188510 GHz

10 dBm

0 dBm Lt

-10 dBm

-20 dém / L

-30 dBm

-70 dBm
CF 5.22 GHz 1001 pts Span 50.0 MHz
-

JU ] CHANNNER) wa

Date: 24.JUL.2023 19:24:23

Note: Average Power Density (dB) = Measured value+ Duty Factor

For devices operating in the band 5.725 - 5.85 GHz

Worst Case Power Density (dBm/300kHz)
Spectrum I @

Ref Level 27.20 dBm Offset 7,20 d82 @ RBW 300 kHz

o Att 30 dB & SWT 20ms & VYBW 1MHz Mode Sweep
SGL Count 100/100

@ LRm AvgPwr

mM1[1] 6.85 dBm
20 dBm 5.8258490 GHz

10 dBm

0 dBm

-10 dBm iy

-20 dBm / !ﬂ

-30 dBm y ‘ \“
-40 dBm / \

-50 dBm. e

-60 dBm

-70 dBm
CF 5.825 GHz 1001 pts Span 50.0 MHz
—

JL ) CUARNNNRD wa

Date: 24.JUL.2023 19:37.23

Note: Average Power Density (dB) = Measured value+ Factor
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3.4 Unwanted Emissions Measurement

This section as specified in FCC Part 15.407(b) is to measure unwanted emissions through radiated

measurement for band edge spurious emissions and out of band emissions measurement. The

unwanted emissions shall comply with 15.407(b)(1) to (6), and restricted bands per FCC Part15.205.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

(2) For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above

or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band

edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6

dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.

(3) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
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(4) EIRP (dBm) Field Strength at 3m (dBpV/m)
- 27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Emeas + 20|Og (dMeas) -104.77

where
EIRP is the equivalent isotropically radiated power, in dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dwmeas is the measurement distance, in m

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak

. Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

. VBW 2 3 MHz

. Detector = Peak

. Sweep time = auto

. Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz
. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
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top of a variable height antenna tower.

The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.

3.4.4 Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

Sp:et:'lru-m Analp;er ! Receiver

For radiated emissions from 30MHz to 1GHz
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RX Antenna

Metal Full Soldered Ground Plane

L] L]
Spectrum Analyzer | Receiver

For radiated emissions above 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[\~

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix B.

3.4.7 Duty Cycle

Please refer to Appendix C.
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3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix B.
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saronas. FCC RF Test Report

3.5 Antenna Requirements

3.5.1 Standard Applicable

According to FCC 47 CFR Section 15.407(a)(1)(2) ,if transmitting antenna directional gain is greater
than 6 dBi, both the peak transmit power and the peak power spectral density shall be reduced by the

amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.5.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.5.3 Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument | Manufacturer | Model No. Serial No. |Characteristics Cal:)b;?etlon Test Date Due Date Remark
Spectrum R&S FSV40 101040 | 10Hz~40GHz | Oct. 12,2022 | Jul. 24,2023 | Oct. 11, 2023 | Conducted
Analyzer (THO1-KS)

Pulse Power Anritsu MA2411B 0917070 |300MHz~40GHz| Jan. 04, 2023 | Jul. 24, 2023 | Jan. 03, 2024 | Conducted

Senor (THO1-KS)
. 50MHz Conducted

Power Meter Anritsu ML2495A 1005002 Bandwidth Jan. 04, 2023 | Jul. 24, 2023 | Jan. 03, 2024 (THO1-KS)
EMI Test . 3Hz~8.5GHz;Ma Radiation
Receiver Keysight N9038A MY56400023 % 30dBm Jan. 05, 2023 | Sep. 19, 2023 |Jan. 04, 2024 (03CHO08-KS)
Spectrum 10kHz~40GHz; Radiation
Analyzer R&S FSV40 101932 Max 30dBm Oct. 12, 2022 | Sep. 19, 2023 | Oct. 11, 2023 (03CHO8-KS)

Loop Antenna R&S HFH2-22 100321 | 9kHz~30MHz | Oct. 16, 2022 | Sep. 19, 2023 | Oct. 15, 2023 (o§§ﬂ3§?£s>
Bilog Antenna | TESEQ& VGT | CBL 61110 59915 30MHz-1GHz | Aug. 12, 2023 | Sep. 19, 2023 | Aug. 11, 2024 (o?gﬂgg?&)
Double Ridge : . Radiation
Horn Antenna ETS-Lindgren 3117 75959 1GHz~18GHz |Mar. 18, 2023 | Sep. 19, 2023 | Mar. 17, 2024 (03CHO8-KS)
Radiation
SHF-EHF Horn| Com-power AH-840 101070 18GHz~40GHz | Jan. 08, 2023 | Sep. 19, 2023 | Jan. 07, 2024 (03CHO8-KS)
" Radiation
Amplifier SONOMA 310N 413741 9KHz-1GHz | Jan. 05, 2023 | Sep. 19, 2023 | Jan. 04, 2024 (03CH08-KS)
. Radiation
Amplifier EM EMO01G18GA 060834 1Ghz-18Ghz Oct. 12, 2022 | Sep. 19, 2023 | Oct. 11, 2023 (O3CHO$-KS)
Amplifier MITEQ  |EM18G40GGA| 060728 18~40GHz | Jan. 05, 2023 | Sep. 19, 2023 | Jan. 04, 2024 (o§§ﬂ§§?£s>
AC Power 6160100024 Radiation
Source Chroma 61601 73 N/A NCR Sep. 19, 2023 NCR (03CH08-KS)
Radiation
Turn Table EM EM 1000-T N/A 0~360 degree NCR Sep. 19, 2023 NCR (03CHO8-KS)
Radiation
Antenna Mast EM EM 1000-A N/A 1m~4m NCR Sep. 19, 2023 NCR (03CHO8-KS)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +0.46 dB
Conducted Emissions +2.26 dB
Occupied Channel Bandwidth +0.1 %
Conducted Power Spectral Density +0.88 dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.28dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.90dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5 26dB
of 95% (U = 2Uc(y)) '
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Appendix A. Conducted Test Results
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TEST RESULTS DATA

Report Number : FR362705D

26dB and 99% OBW

U-NII-1 single antenna

Dat F B gg%dth B Z%d%th Bla?“?‘%th
ata req. anawi anawi ..
Mod. | oo [N{ CH. (Mqu) (MHz) M) Elz; rl;:;nlt Note
Ant 1 Ant 1 Ant 1
11a |6Mbps| 1| 36 | 5180 16.98 21.33 22.30
T1a |6Mbps| 1| 44 | 5220 16.98 2143 22.30
11a [6Mbps| 1 48 5240 16.98 21.33 22.30
VHT20{MCSO0| 1| 36 | 5180 1813 2153 2258
VHT20{MCSO| 1| 44 | 5220 18.03 2163 22.56
VHT20{MCSO| 1| 48 | 5240 18.03 21.78 22.56
VHT40[MCSO| 1| 38 | 5190 36.46 39.74 23.01
VHT40[ MCSO| 1| 46 | 5230 36.26 39.83 23.01
VHT80| MCSO| 1| 42 | 5210 75.40 81.04 23.01
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TEST RESULTS DATA

Average Power Table

FCC U-NII-1 single antenna

Average FCC
Data Era Copducted Power Conduc?ec.i DQ . Povyer
Mod. Rate NTX CH. (MHz) with duty factor | Power Limit (dBi) Pass/Fail Setting
(dBm) (dBm)
Ant 1 Ant 1 Ant 1 Ant 1
11a |6Mbps| 1 36 | 5180 7.92 23.65 6.35 Pass 10.5
11a |6Mbps| 1 44 | 5220 9.38 23.65 6.35 Pass 11
11a [6Mbps| 1| 48 | 5240 9.52 23.65 6.35 Pass 11
HT20 | MCSO| 1 36 | 5180 9.10 23.65 6.35 Pass 11
HT20 |MCSO| 1| 44 | 5220 9.21 23.65 6.35 Pass 11
HT20 |MCSO| 1| 48 | 5240 9.26 23.65 6.35 Pass 11
HT40 | MCSO| 1 38 | 5190 5.74 23.65 6.35 Pass 8.5
HT40 |MCSO| 1| 46 | 5230 6.80 23.65 6.35 Pass 9
VHT20| MCSO0| 1 36 | 5180 9.34 23.65 6.35 Pass 11
VHT20|MCSO| 1| 44 | 5220 9.41 23.65 6.35 Pass 11
VHT20|MCSO| 1| 48 | 5240 9.43 23.65 6.35 Pass 11
VHT40| MCSO0 | 1 38 | 5190 5.10 23.65 6.35 Pass 8.5
VHT40|MCSO| 1| 46 | 5230 6.86 23.65 6.35 Pass 9
VHT80|MCSO| 1| 42 | 5210 4.26 23.65 6.35 Pass 7.5

A-30of 7



Report Number : FR362705D

TEST RESULTS DATA

Power Spectral Density

FCC U-NII-1 single antenna
Average
Duty Powegr Average
Data Freq. | Factor Density ESE?[ (?IS Pass
Mod- | pate N " | (MHz)| (@B) | with Duty (dBn']r/",\;'Hz) (dB) Fail
Factor
Ant 1 Ant 1 Ant 1 Ant 1
11a |[6Mbps| 1 36 5180 0.30 -3.11 10.65 6.35 Pass
11a |6Mbps| 1 44 5220 0.30 -2.37 10.65 6.35 Pass
11a |[6Mbps| 1 48 5240 0.30 -2.75 10.65 6.35 Pass
VHT20[ MCSO| 1 36 | 5180 0.32 -2.47 10.65 6.35 Pass
VHT20| MCSO0| 1 44 5220 0.32 -2.72 10.65 6.35 Pass
VHT20| MCSO0| 1 48 | 5240 0.32 -3.06 10.65 6.35 Pass
VHT40| MCSO| 1 38 | 5190 0.62 -7.98 10.65 6.35 Pass
VHT40| MCSO| 1 46 | 5230 0.62 -7.87 10.65 6.35 Pass
VHT80| MCSO| 1 42 5210 1.19 -11.71 10.65 6.35 Pass
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6dB and 26dB EBW and 99% OBW

U-NII-3 single antenna

99% 26dB 6 dB 6 dB
Data Freq. Bandwidth Bandwidth Bandwidth Bandwidth )
Mod. | pate N CH- (Mqu) (MHz) (MHz) (MHz) Min. Limit | " 2ss/Fal
(MHz)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2
11a [6Mbps| 1 | 149 | 5745 | 16.98 - 21.33 - 16.35 - 0.5 Pass
11a |6Mbps| 1 | 157 | 5785 | 17.03 - 21.23 - 16.30 - 0.5 Pass
11a [6Mbps| 1 | 165 | 5825 | 16.93 - 21.43 - 16.30 - 0.5 Pass
VHT20[ MCSO| 1| 149 | 5745 | 18.03 - 21.58 - 17.55 - 0.5 Pass
VHT20{ MCSO0| 1 157 | 5785 | 18.08 - 21.73 - 17.55 - 0.5 Pass
VHT20[ MCSO| 1| 165 | 5825 | 18.03 - 21.43 - 17.55 - 0.5 Pass
VHT40{ MCSO0 | 1 151 5755 | 36.46 - 40.10 - 35.82 - 0.5 Pass
VHT40[{ MCSO| 1| 159 | 5795 | 36.36 - 39.92 - 35.46 - 0.5 Pass
VHT80| MCSO0| 1 155 | 5775 | 75.64 - 81.84 - 75.52 - 0.5 Pass
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TEST RESULTS DATA
Average Power Table

U-NII-3 single antenna

Average FCC
Data - Co_nducted Power Conduc?ec.jl DQ . Povyer
Mod. Rate NTH CH. (MHz) with duty factor | Power Limit| (dBi) Pass/Fail Setting
(dBm) (dBm)
Ant 1 SUM Ant 1 Ant 1 Ant 1
11a |6Mbps| 1| 149 | 5745 | 9.93 30.00 5.27 Pass 11
11a |6Mbps| 1| 157 | 5785 | 9.98 30.00 5.27 Pass 11
11a |6Mbps| 1| 165 | 5825 | 10.02 30.00 5.27 Pass 11
HT20 |MCSO| 1| 149 | 5745 9.69 30.00 5.27 Pass 11
HT20 |MCSO| 1| 157 | 5785 | 9.81 30.00 5.27 Pass 11
HT20 |MCSO| 1| 165 | 5825 ( 10.00 30.00 5.27 Pass 11
HT40 |MCSO| 1| 151 | 5755 7.55 30.00 5.27 Pass 9
HT40 |MCSO| 1| 159 | 5795 7.87 30.00 5.27 Pass 9
VHT20| MCSO| 1 | 149 | 5745 | 9.76 30.00 5.27 Pass 11
VHT20| MCSO| 1| 157 | 5785 | 9.85 30.00 5.27 Pass 11
VHT20| MCSO| 1| 165 | 5825 | 10.07 30.00 5.27 Pass 11
VHT40| MCSO| 1| 151 | 5755 | 7.57 30.00 5.27 Pass 9
VHT40|MCSO| 1| 159 | 5795 | 7.92 30.00 5.27 Pass 9
VHT80|MCSO| 1| 155 | 5775 | 6.92 30.00 5.27 Pass 8
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Power Spectral Density

Report Number : FR362705D

U-NII-3 single antenna
Duty 10log Average _ Average

Data S Factor (500kHz P_ower Density PSD DG_ Pass
Mod. Rate NTY CH. (MHz) (dB) /RBW) with Duty Factor Limit (dBi) IFail

Factor (dB) (dBm/500kHz) (dBm/500kHz)

Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 | Ant2 [ SUM | Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1| 149 | 5745 | 0.30 2.22 - -5.06 - 30.00 - 5.27 - Pass
11a |6Mbps| 1| 157 | 5785 | 0.30 2.22 - -5.23 - 30.00 - 5.27 - Pass
11a |6Mbps| 1| 165 | 5825 | 0.30 222 - -4.33 - 30.00 - 5.27 - Pass
VHT20| MCSO| 1 | 149 | 5745 | 0.32 2.22 - -5.13 - 30.00 - 5.27 - Pass
VHT20| MCSO| 1 | 157 | 5785 | 0.32 2.22 - -5.48 - 30.00 - 5.27 - Pass
VHT20| MCSO| 1 | 165 | 5825 | 0.32 2.22 - -4.81 - 30.00 - 5.27 - Pass
VHT40| MCSO| 1 | 151 | 5755 | 0.61 2.22 - -10.31 - 30.00 - 5.27 - Pass
VHT40| MCSO| 1 | 159 | 5795 | 0.61 2.22 - -10.14 - 30.00 - 5.27 - Pass
VHT80| MCS0| 1| 155 | 5775 | 1.19 2.22 - -14.23 - 30.00 - 5.27 - Pass
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Appendix B. Radiated Spurious Emission

Relative Humidity : 41~42 %
Temperature : 22~23C

Test Engineer : Koi Ji

Radiated Spurious Emission Test Modes

Mode Band (%a:g Antenna Modulation ‘ Channel ‘ Frequency g::g RU Remark
Mode 1 | U-NII-1 = 5.15-5.25 SISO 802.11a 36 5180 6Mbps - -
Mode 2 | U-NII-1 | 5.15-5.25 SISO 802.11a 44 5220 6Mbps - -
Mode 3 | U-NII-1 | 5.15-5.25 SISO 802.11a 48 5240 6Mbps - -
Mode 4 | U-NII-1 = 5.15-5.25 SISO 802.11ac VHT20 36 5180 MCSO0 - -
Mode 5 | U-NII-1 | 5.15-5.25 SISO 802.11ac VHT20 44 5220 MCSO - -
Mode 6 | U-NII-1 | 5.15-5.25 SISO 802.11ac VHT20 48 5240 MCS0 - -
Mode 7 | U-NII-1 | 5.15-5.25 SISO 802.11ac VHT40 38 5190 MCSO0 - -
Mode 8 | U-NII-1 = 5.15-5.25 SISO 802.11ac VHT40 46 5230 MCSO0 - -
Mode 9 | U-NII-1 | 5.15-5.25 SISO 802.11ac VHT80 42 5210 MCS0 - -
Mode 10 | U-NII-3 |5.725-5.85| SISO 802.11a 149 5745 6Mbps - -
Mode 11 | U-NII-3 ' 5.725-5.85 SISO 802.11a 157 5785 6Mbps - -
Mode 12 | U-NII-3 |5.725-5.85| SISO 802.11a 165 5825 6Mbps - -
Mode 13| U-NII-3 | 5.725-5.85 SISO 802.11ac VHT20 149 5745 MCS0 - -
Mode 14 | U-NII-3 |5.725-5.85| SISO 802.11ac VHT20 157 5785 MCSO0 - -
Mode 15| U-NII-3 |5.725-5.85| SISO 802.11ac VHT20 165 5825 MCSO0 - -
Mode 16 | U-NII-3 | 5.725-5.85 SISO 802.11ac VHT40 151 5755 MCS0 - -
Mode 17 | U-NII-3 |5.725-5.85| SISO 802.11ac VHT40 159 5795 MCSO0 - -
Mode 18 | U-NII-3 | 5.725-5.85 SISO 802.11ac VHT80 155 5775 MCS0 - -
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Summary of each worse mode

Mode Modulation Ch. (qu) (dléi\</e/|m) (dléilln;'/i/tm) M(?jrg)in Pol. Z?/Zk Result | Remark

802.11a 36 5148.85 50.88 54.00 -3.12 V | AVERAGE | Pass Band Edge

. 802.11a 36 10360.00 44.97 68.20 -23.23 \% PEAK Pass Harmonic
802.11a 44 - - - - - - - Band Edge

’ 802.11a 44 | 10440.00 45.83 68.20 -22.37 H PEAK Pass | Harmonic
802.11a 48 - - - - - - - Band Edge

’ 802.11a 48 | 10480.00 44.58 68.20 -23.62 \Y PEAK Pass | Harmonic
802.11ac VHT20 36 | 5145.45 50.63 54.00 -3.37 V | AVERAGE | Pass @ Band Edge

! 802.11ac VHT20 | 36 @ 10360.00 45.23 68.20 -22.97 H PEAK Pass | Harmonic
802.11ac VHT20 @ 44 - - - - - - - Band Edge

° 802.11ac VHT20 44  10440.00 44.98 68.20 -23.22 H PEAK Pass Harmonic
802.11ac VHT20 48 - - - - - - - Band Edge

° 802.11ac VHT20 48  10480.00 45.32 68.20 -22.88 H PEAK Pass Harmonic
802.11ac VHT40 38 | 5145.85 50.79 54.00 -3.21 V | AVERAGE | Pass @ Band Edge

! 802.11ac VHT40 38 | 10380.00 45.09 68.20 -23.11 H PEAK Pass = Harmonic
802.11ac VHT40 46 | 5149.69 49.71 54.00 -4.29 V | AVERAGE | Pass @ Band Edge

° 802.11ac VHT40 46 ' 10460.00 44.94 68.20 -23.26 H PEAK Pass Harmonic
802.11ac VHT80 42 | 5145.20 50.90 54.00 -3.10 V | AVERAGE | Pass @ Band Edge

’ 802.11ac VHT80 42  10420.00 43.82 68.20 -24.38 \% PEAK Pass Harmonic

Sporton International Inc. (Kunshan) Page Number : B2 of B61
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Summary of each worse mode

Mode Modulation Ch. ('lz\;aqz) (dléi\gellm) (dléilln;'/i/tm) M(:;rg)in Pol. Zszk Result ~ Remark

802.11a 149 5603.20 59.95 68.20 -8.25 \% PEAK Pass | Band Edge
w0 802.11a 149  11490.00 42.94 54.00 -11.06 V | AVERAGE Pass Harmonic
802.11a 157 - - - - - - - Band Edge

11
802.11a 157 | 11570.00 43.16 54.00 -10.84 V | AVERAGE | Pass | Harmonic
802.11a 165 5960.00 59.45 68.20 -8.75 H PEAK Pass | Band Edge
e 802.11a 165 11650.00 42.42 54.00 -11.58 V | AVERAGE | Pass Harmonic
802.11ac VHT20 149 5639.60 59.06 68.20 -9.14 \Y PEAK Pass | Band Edge
s 802.11ac VHT20 149 § 11490.00 39.97 54.00 -14.03 V | AVERAGE | Pass Harmonic
802.11ac VHT20 157 - - - - - - - Band Edge
H 802.11ac VHT20 157 @ 11570.00 43.16 54.00 -10.84 V | AVERAGE Pass Harmonic
802.11ac VHT20 | 165 5962.00 59.17 68.20 -9.03 \Y PEAK Pass | Band Edge
15 802.11ac VHT20 165 11650.00 39.95 54.00 -14.05 | V | AVERAGE | Pass | Harmonic
802.11ac VHT40 151 5617.52 60.05 68.20 -8.15 \% PEAK Pass | Band Edge
* 802.11ac VHT40 151 11510.00 45.34 74.00 -28.66 H PEAK Pass Harmonic
802.11ac VHT40 159 5636.40 60.34 68.20 -7.86 \Y PEAK Pass | Band Edge
o 802.11ac VHT40 159 11590.00 45.70 74.00 -28.30 \% PEAK Pass Harmonic
802.11ac VHT80 | 155 5944.80 59.96 68.20 -8.24 \Y PEAK Pass | Band Edge
e 802.11ac VHT80 155 11550.00 44.89 74.00 -29.11 H PEAK Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT SISO
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
] | T U NZAUNILZC
[ Al
48 48
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5139.35 59.34 74.00 -14.66 41.36 34.12 13.87 30.01 0.00 344 159 PEAK 1 5160.00 10834 ------ - B2.30 34.22 13.84 30.62 0.00 344 139 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
[ Al
U-H--0-N2A UNILZCHAVG)
ai- I
Av
g 15 325
163 163
50 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5162.45 43.73 4.0 -5.27 30.82 34.81 13.91 30.01 @.60 344 150 AVERAGE 1 5180.00 91.48 ------ - 7335 34.24 1383 30.62 0.00 344 159 AVERAGE
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT SISO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
U-HIHA-U- N2 ] | | UM NZAUNLZC
[ M Al
48 48
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5147.35 6196 74.00 -12.10 43.91 4.14 13.8 30.01 0.00 225 196 PEAK 1 5160.00 107,24 ------ - B89.19 34.24 13.83 30.62 0.80 225 136 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-H--0-N-2A U-NI-2CAVG)
48 48
Av
g 15 325
163 163
sl 5120, 5140, i 5180. 5200 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5148.85 50.88 4.00 -3.12 32.89 34.15 13.86 30.02 0.80 225 156 AVERAGE 1 5180.00 99.43 ------ - B1.38 34.24 13.83 30.62 0.00 225 156 AVERAGE
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Pol. Horizontal Vertical
el gL}
1134 1133
s s
i DR URATC g DR URAT
T st [T 0 T et [ VBN o

UNHA2ALAROAG)

: _ Ol UNLEUNLAUNLAVG)
Peak 48 w p ‘

Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10360.08 4473 08.20 -23.47 %422 37.46 18.24 €519 8.0 - --- PEAK 1 10360.00 44.97 68.20 -23.23 %451 37.45 18.21 526 8.0 -  --- PEAK
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Pol. Horizontal Vertical
el gL}
1134 1133
s s
i DR URATC g DR URAT
T st [T 0 T et [ VBN o

UNHA2ALAROAG) UNH-ENLA LAV

Peak n U T p———
Mo
Avg !
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o g
1 10440.00 45.83 08.20 -20.37 5,14 37.50 18.30 651l 8.00 -  --- PEAK 1 1044000 44,82 68.20 -23.38 %413 37.51 18.28 e5.1¢ 8.0 - --- PEAK
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SPORTON LAB.

Report No. : FR362705D

Pol. Horizontal Vertical
1‘.lr(‘\uwei(lIBIMm) o Level (dBuvim)
1138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S 1L LT iy S g | o
L - UNILA-GAT-24-U-H0-2CAVG)| 1 - - UNI-UNI-2A-U-NI-CAVG)|
Peak e M“ DWWW
Avg 35 b
163 163
7000 0. 11400, 13600, 16800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10430.00 44.45 08.20 -23.75 5374 37.53 1.4 65.86 .00 -=- PEAK 1 1043000 44.58 08.20 -23.62 953.87 37.53 18.24 €506 @.00 -  --- PEAK

Sporton International Inc. (Kunshan)
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Report No. : FR362705D

4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_Full RU_5180MHz
ANT SISO
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
A ] | T U NAUNLZC
[ 1 M h Al
U IR YT ERU TYRY TIATTRPURIWRY o oy apragr Wy WMWW
L M| B i ey LA L A
48 48 W
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5128.45 59.16 74.00 -14.99 41.14 34.89 13.88 30.01 0.00 260 185 PEAK 1 5180.00 98.78 ------ ------ B6.65 34.24 13.83 30.62 0.00 280 185 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
[ Al
U-H--0-N2A UNILZCAVG)
g s
Av
g 15 35
163 163
50 5120, 5140, i 5180. 5200 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5160.34 43.83 4.00 -5.17 30.93 34.80 13.91 30.01 @.00 200 185 AVERAGE 1 5180.00 89.74 ------ - T1.69 34.24 13.83 30.62 0.00 280 185 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_Full RU_5180MHz
ANT SISO
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
] L U-HIHA-U-N-2AYUAE-2C ] | | U NZAUNLZC
64 M“ M 50
TETR T ITAVITERS e gy
48 48
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5148.45 66.34 74.80 -7.66 48.35 34.15 13.86 30.02 0.00 308 156 PEAK 1 5160.00 108.16 ------ - 9.12 34.22 13.84 30.62 0.00 300 136 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-H--0-N2A U-NILZCIAVG)
48 48
Av
g 15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5145.45 58.63 4.0 -3.37 32.64 34.14 13.86 30.01 0.00 300 156 AVERAGE 1 5180.00 98.98 ------ - 86.93 34.24 13.83 30.62 0.00 300 156 AVERAGE
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Pol. Horizontal Vertical
el gL}
1134 1133
s s
i DR URATC g DR URAT
T st [T 0 T et [ VBN o

UNHA2ALAROAG)

_ e L UNELUNALLZG)
Peak mw ,mwwmmmwwww"m Wmmwwwwh"

Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10360.08 45.23 68.20 -20.97 %478 37.46 18.25 6515 @.00 - --- PEAK 1 10360.00 44.48 08.20 -23.72 5399 37.45 18.23 €519 @.00 -  --- PEAK
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Pol. Horizontal Vertical
mLﬂ&I(ﬂBﬁNﬁn} o Leyel (dBuVim)
113§ 1134
915 5
B3 B3
U-H-4-U-N-2A--A0-20 U-HIHA-U-N0- 2020
iy iy S S [ 1 iy S g | 1 e
L - UM 24-U-NI-CAVG)| 1 - - UNI-UNI-2A-U-NI-CAVG)|
Peak s PP PRI e oo y NN I
g PP—
Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (NHz) Frequency (NHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10440.00 4498 08.20 -23.22 %428 37.51 18.29 es.1¢ 8.0 -  --- PEAK 1 1044000 44,89 68.20 -23.31 %419 37.51 18.29 e5.1¢ 8.0 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : B12 of B61
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Pol. Horizontal Vertical
el gL}
1134 1133
s s
i DR URATC g DR URAT
T st [T 0 T et [ VBN o

L L UML) L Sl UNEUNAUNLCAVG)
e s M e o —p—

Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10430.08 45.32 08.20 -20.88 S4.61 37.53 18.24 e5.66 @.00 -  --- PEAK 1 1043000 44.83 08.20 -23.37 %411 37.54 18.23 e5.@5 8.0 -  --- PEAK
Sporton International Inc. (Kunshan) Page Number : B13 of B61
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_Full_5190MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
U-HIHA-U-N-2A A2 ] | | T UNM-UNI2AALC
[ 1 Al
Wit babot b
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5143.85 58.99 74.00 -15.01 41.08 34.15 13.86 30.02 0.60 311 189 PEAK 1 5190.00 92.74 ------ - 7468 34.26 13.82 30.62 0.80 311 185 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-AELNT-2A-U-I-2CAVG) U-N-A-A-N-2A-ULI-2CVG)
L [ Lo AR
44 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BN B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5166.17 49.16 54.00 -4.84 31.25 34.82 13.9 30.01 @.60 311 185 AVERAGE 1 5199.00 83.48 ------ - 05.42 34.26 13.82 30.62 0.00 311 185 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental
mLeveI(dBiNIm)
1134
5
BHW
\ U-H0-A-U-N-2- A2
B 1
at b s bl A
Peak Blank
1§
163
590 5244, 5298 5352 5406 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5429.89 57.86 74.00 -16.14 39.15 34.53 14.25 30.07 0.60 311 185 PEAK
mLeveI(dBiNIm)
1134
5
LN
654 \\
\ U-NA-L2A-U--2C AV
e 1
Avg Blank
1§
163
590 5244, 5298 5352 5406 5460
Frequency (MHz)
Linit Ouer Read Ant CablePreamp  Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 543555 43.78 54.00 -5.20 29.95 34.56 14.34 30.67 0.60 311 185 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_Full_5190MHz
ANT
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
U-HIHA-U-N-2A-ULAE-2C ] | | 7 UCNIA-NI-A N2
[ W Al
bbbt e i)
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BN B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 546,17 61.47 74.00 -12.53 43.48 34.14 13.8 30.01 0.00 308 154 PEAK 1 5190.00 101,42 ------ - B335 34.27 13.82 30.62 0.00 300 154 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
[ Al
U100 20U NLZCHAG)
48 48
Av
g 15 325
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5145.85 58.79 54.00 -3.21 32.80 34.14 13.86 30.01 0.00 308 154 AVERAGE 1 5190.00 93.04 ------ - 7498 34.26 13.82 30.62 0.00 300 154 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Pol. Vertical Fundamental

Lol

1134

97.5Mj
13
‘ DA U NA NG

- 1

FRERTTET
Thit My W
L g L A

Peak Blank

5190 524, 5298, 5352, 5406, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 543,58 58.74 74.00 -15.20 40.14 3450 1416 30.00 Q.00 300 134 PEAC

Lol

1134

M"r\_\

L- U-NIH-U-NI-2-U-NI-2CAVE)|
e 1

Av Blank
9 15

163

5190 524, 5298, 5352, 5406, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 945310 43.80 54.00 -5.00 19.99 3455 143 30.07 Q.00 300 154 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B17 of B61
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SPORTON LAB.

Report No. : FR362705D

Peak

U ﬂ,mu.!m.\vg
W skiaren MRS

Avg 5

7000 9200, 11400, 13600,
Frequency (MHz)

Linit Qver Read Ant Cable Presmp  Aux
Freq Level Line Limit Level Factor Loss Factor Factor

& B b B B B
1 10360.00 45.09 08.20 -23.11 54.%5 37.46 18.26 65.15 .00

16800, 18000

#Pos TPos
Remark

Pol. Horizontal Vertical
el gL}
1134 1133
s s
i DR URATC g DR URAT
T st [T 0 T et [ VBN o

UNH-ENLA LAV

WMMWWM

b
1 ki
7000 9200, 11400, 13600, 15800,
Frequency (MHz)
Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MWW 6 B0 B B B B o oy
1 10300.00 43.66 68.20 -24.54 953,15 37.46 18.24 €519 @.00 -  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR362705D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH46_Full_5230MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
s s 1
i LN
U-HIHA-U-N-2A-LLNE-2C ] | L U -L-2A N2
[ § Al
il L,’M i
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 514345 59.9 74.00 -14.10 4191 34.13 13.57 30.01 0.00 356 149 PEAK 1 5230.00 95.50 ------ - 7.9 3435 1389 30.63 0.80 356 149 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-AEUNT-2A-U-I-2CAVG) U-NA-A- N2 LLI-2C )
L [ L. 4L A AL
488 44 ﬂ (S T
Av
g 15 325
163 163
sl LKA 5164, 5156, 528, 5260 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5169.85 49.14 S4.00 -4.86 31.22 34.83 13.9 30.01 0.00 356 149 AVERAGE 1 5230.00 86.9 ------ - 08,74 34.35 13.99 30.63 0.00 356 149 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Pol. Horizontal Fundamental

Lol

1134

s

B
\ U-H0-A-U-N-2- A2

St P ki A
VA ! i nrJr'l'(‘vj' “HMVWW"W#‘WLV Y‘ f

Peak Blank

520 5256, 5292, 5328, 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5380.66 57.79 74.00 -16.21 39.20 34.50 14.15 30.06 Q.00 356 149 PEAC

Lol

1134

\ U-NIH-U-NI-2A-U-NI-2CAVE)|
0y T

Av Blank
9 15

163

520 5256 5292, 5328, 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 539071 43.07 5400 -5.93 19.48 3450 1415 30.06 Q.00 356 149 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B20 of B61
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U



saranas. FCC RF Test Report

Report No. : FR362705D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH46_Full_5230MHz

ANT
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
U-HIHA-U1-N-2A-UE-2C ] | T UNIA-NI-A N2
85.0/-4 Al
;w«wmwwwwmwww b W
48 48
Peak
15 35
163 163
50 LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5162.81 59.77 74.00 -14.23 41.86 34.81 13.91 30.01 0.0 274 152 PEAK 1 5230.00 103,56 ------ ------ 85,34 34.35 13.99 30.63 0.00 274 152 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
[ Al
U-N-AELNT-2A-U-0-2CHAVG) NN 22 @g‘m
41 —_ — JESRS S g  —— ||
48 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5149.69 49.71 S4.00 -4.29 3172 34.15 13.86 30.02 0.00 274 152 AVERAGE 1 5230.00 94,49 ------ - 76,18 34.35 13.99 30.63 0.00 274 152 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Pol. Vertical Fundamental

Lol

134
751 g

B
‘ U-H0-A-U-N-2- A2

) Ao ‘
WMWW”MWA:IHMVH‘JHI.’IPI_ |l h\"“lwu‘r Ll

LELL VT

Peak Blank

520 5256, 5292, 5328, 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5399.% 57.40 74.00 -16.60 3B.82 34.50 14.14 30.00 000 I 152 PEAC

Lol

1134

L U-NIH-U-NI-2A-U-NI-2CAVE)|
1

Av Blank
9 15

163

520 5256, 5292, 5328, 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 537020 43.67 54.00 -5.33 30.09 3450 1414 30.00 Q.00 24 152 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B22 of B61
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Pol. Horizontal Vertical
1mLeveI(lIBIMm) 1 Level (dBuVim)
138 1134
415 a5
8.3 8.3
-1 -24-0-0-2C U-HA--2A-0-0-2C
gy g A S [ 1 iy S g | 1 e
L B NN 2A -2V L B U242V
Peak o PP o ' PO PPAVBRIRPII R T Ly
IR L P
Avg 5 3!
163 16
7000 G200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (NHz) Frequency (NHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10460.00 4494 08.20 -23.26 %4.24 37.51 18.29 6516 8.0 -  --- PEAK 1 1p460.00 44,13 68.20 -24.07 53.43 37.51 18.29 €516 8.0 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : B23 of B61
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Report No. : FR362705D

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT80_CH42_Full_5210MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
U-HIHA-U-N-2A -2 ] | | UAIA-N2A N
850 H‘W Al
48 48
Peak
15 35
163 163
sl LIH/A 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5165.21 59.09 74.00 -14.91 4113 34.82 13.9% 30.01 0.00 360 15 PEAK 1 5210.08 91.01 ------ - 7088 3432 13.84 30.63 0.00 360 150 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
i LN !
[ Al
U-NI-EUNT-2A-U-I-2CAVG) NN 22 @__,‘_,M
_17 —_ | — [ESS S  — | | R
48 48
Av
g 15 325
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5165.21 49.69 o4.00 -4.31 3178 34.82 13.9% 30.01 0.00 360 150 AVERAGE 1 5210.08 8L.67 ------ - 0354 34.32 13.84 30.63 0.00 360 150 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Pol. Horizontal Fundamental

Lol

1134

U-H0-A-U-N-2- A2

50 i
'WM T A
Peak Blank

520 5256, 5292, 5328, 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 539.56 57.96 74.00 -16.04 30.37 3450 14.15 30.00 Q.00 360 150 PEAC

Lol

1134

\ U-NIH-U-NI-2A-U-NI-2CAVE)|
e 1

Av Blank
9 15

163

520 5256 5292, 5328, 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 53%.68 43.79 34.00 -5.21 30.20 3450 14.15 30.06 Q.00 360 150 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B25 of B61
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U



saranas. FCC RF Test Report

Report No. : FR362705D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_Full_5210MHz
ANT
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
U-HIHA-U1-N-2A U2 ] | | UNHUMZAUNI-ZC
[ 1 V‘M' Al
Y T
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5147.61 62.21 74.00 -11.79 44.22 4.14 13.8 30.01 0.00 262 154 PEX 1 5210.08 98.18 ------ - B6.05 34.32 13.84 30.63 0.00 262 154 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 ]
i LN
[ Al
-N-ELNT-2-U-HI-2CEAG)
48 48
Av
g 15 325
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5145.20 50.9 54.00 -3.10 32.91 34.14 13.86 30.01 0.00 262 154 AVERAGE 1 5210.00 89.83 ------ - T1.70 3432 13.84 30.63 0.00 262 154 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Pol. Vertical Fundamental

Lol

1134
QTIJMMMM
B \

2.0 | 1

|
AT e N

Peak Blank

U-H0-A-U-N-2- A2

520 5256, 5292, 5328, 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5375.26 5878 74.00 -15.20 40.19 3450 1415 30.06 Q.00 261 134 PEAC

Lol

1134

\\ U-NIH-U-NI-2A-NI-2CAVE)|
m I

Av Blank
9 15

163

520 5256, 5292, 5328, 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5376.68 49.35 34.00 -4.65 30.7% 3450 1415 30.06 Q.00 262 154 AVERAGE

Sporton International Inc. (Kunshan) Page Number . B27 of B61
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Pol. Horizontal Vertical
el gL}
1134 1133
s s
i DR URATC g DR URAT
T st [T 0 T et [ VBN o

UNHA2ALAROAG)

: _ L 4 L UAHAUNLA)
Peak mwwmwm s : b WW‘L&'

Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10420.08 43.77 08.20 -24.43 953.07 37.51 18.28 65.09 0.0 - --- PEAK 1 1p420.00 43.682 68.20 -24.38 9312 37.52 18.27 €5.09 8.0 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : B28 of B61
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Pol. Horizontal Vertical
11“Ltz'ml{dﬂu\ﬂln] 1 Level(dBuVim)
1150 1050
[l LUl
T LALUNLIAALY o - LA
LT I [ ] U 1 L L]
Peak il 1
1 | RN 1 _ AN
Avg A
45’“WW .WW e " o fagt ™ W £ L"‘WWW“M M, w J'w:"_“ 2y «"mW'“
00 00
140 150
18000 1400, 26800, . 35600, 40000 180 7000, 2500, Wil 15600, 000
Frequency MHe) Frequency (g
Sporton International Inc. (Kunshan) Page Number : B29 of B61
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SPORTON LAB.

FCC RF Test Report

Report No. : FR362705D

Pol. Horizontal Vertical
goLevel(dBuvim) Level (dBuVim)
700 1
60.0 50
UNIA-UNI-2A DN UNI-UNIL2AUN
50.0 | |
5 7 7
409 3 B ag—] ae
2 ; | | | mJW 3 | L LNA.
g P 7 | i M
| A V\" N . IWUJ
8 Mr\ WW bl 2 W K
L
Peak L foa
00
Q 9 y
30 100 200 300. 400 500  600.  700.  BO0.  900. 1000 0 10. 200  300. 400 500 600  700.  800. 900, 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB a deg MHz dBuv/m dB dBuv/m  dBuWW  dB/m dB dB e deg
1 30.97 23.34 -16.66 40.80 29.94 25.89 @.51 32.20 1 30.97 36.97 -3.03 40.00 43.57 25.09 @.51 32.20 1e@ 72 Peak
2 358.83 38.65 -15.35 46.80 39.28 20.83 2.76 32.22 2 124.09 26.52 -16.98 43.5@ 39.51 17.55 1.el 32.15 -
3 461.85 33.97 -12.83 46.80 39.87 23.21 3.13 32.24 3 358.83 28.35 -17.65 46.00 36.98 20.83 2.76 32.22 ---
4 717.73 37.39 -B.70 46.80 38.65 26.98 3.91 32.24 4 562,39 34.42 -11.58 46.8@ 39.47 24.88 3.27 32.48 -
5 78877 36.33 -9.67 46.80 37.20 27.44 3.99 1.3 5 71773 36.47 -9.53 46.80 37.82 26.98 3.01 324  ---
6 86129 4072 -3.08 46.08 4287 28.74 4.27 3236 200 104 Peak 6 .77 .81 -9.19 46.00 3768 2744 3.9 3230 -
7 93387 4031 -3.60 46.00 40.48 29.50 4.44 3220 -  --- Peak 7 86126 4130 470 46.00 40.63 25.75 4.07 3035 -~ - Peak
Sporton International Inc. (Kunshan) Page Number : B30 of B61
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Pol. Horizontal Fundamental
" Level (dBuVim) 1‘.mLewzl(dl!!l\l'lm)
13k \ 38
\\ I
95 1
m \ ik f
I
2
J \ 13 #3 J ]
B0 3 A ] Y U L UAS
otioric i A B B
WWMW i
14 WM‘ NIMW
32!
Peak :W
. 5
163
5600 5680, 560, 5840 5920, 6000
Frequency (Mz)
fooo . 3400, 4600 5800. 00
Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
— d_Buan_dBmTfn_dB_dB_dB_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1OSE6.60 S9.08 6820 BB 033 MG W56 WAL 00D 100 250 PEK Frag Level Line Linit Level factor  Loss Factor Factor Remark
256050 55.99 63,80 -1LBL 36.90 M0 1460 ML 0.0 180 250 PEM -
3570000 57.02105.30 -48.28 37.83 M.60 1468 1.9 0.00 180 50 PEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 STe40 STALULEL 5478 35 66 1478 008 000 160 250 PEM LS50 979 -mme oo BB OMTE WS NG 060 108 252 PEK
1‘.mLewzl(dl!!l\l'lm)
1134
05 i
B3
650
L L UNES{AVG)
488
_f—'a,_/—\--""
T
Avg Blank I ey I
163
fooo . 3400, 4600 5800. 00
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark

Wiz duV/m dBuv/m @B oBV dBfm B B B om deg
1 575,00 89,39 -----v ---o- 89.81 3474 1491 30.67 0.00 100 250 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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FCC RF Test Report

Report No. : FR362705D

Pol. Vertical Fundamental
" Level (dBuVim) mLeveHdBﬂWm)
. | |
fl 1138 f
J‘M \\ 1K
915
I \ \ ik |
|
1
3 M) A e u3 J ]
i T ML (K
WITRAR I ST S B0 = ! :;;J
ol
UL Mo g
488 W bttt
k7t [
Peak ]
. 5
163
5600 5680. 5760, 5840, 5920, §000
Frequency (NHz)
fooo . 3400, 4600 5800. 00
Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
_Mzmm_dﬂmm_dﬂ_dﬁ_dﬂ_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1 OSEB.0 S0.55 B0 -85 S92 M M5 NI 0.0 10 150 PEK Frag Level Line Linit Level factor  Loss Factor Factor Remark
2 S6S0.80 57.04 6880 -1176 37.95 .60 1460 M1 0.00 160 159 PEM  —
3571500 66.63 109.56 493 47.30 M5 1476 1.08 0.00 180 15 PEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 S4B 7173 11LEL 4008 5237 3466 1478 008 .00 100 15 PEM 1 55,00 108,87 - - 1.0 374 1490 BT 0.80 108 150 PEM
mLeveHdBﬂWm)
1134
1
05
B3
650
L L UNLS{AVG)
488
_f-—*._f"'v-"""
I
Avg Blank k™
163
fooo . 3400, 4600 5800, 00
Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
Mo diie B By B B B & a g
1 5745.00 109,66 ------ -—----- B1.68 34.74 1491 30.67 0.0 108 150 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Pol. Horizontal Vertical
11"Lﬁe|(d8u‘ﬂm) 0 Lewel (dBuim)
1138 138
ki 5
i i3 B U3
i iy . 1 LT T g L] 1L
L _ o e |—— - 1 R 5 ]
I b T %
Peak 488 ™A TR s sl
Avg 5 B
1 kl
163
7000 a20. 1400, 13600. 15800. 18000
7000 9200, 11400, 13600. 15800 18000 Frequency (MHz)
Frequency (NHz)
. Linit Over Read Ant Cable Preamp Aux APos TPos
Linit Ower Read  Ant Cable Preamp  Awc APos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBv/n  dB dBW B B8 B A8 o dg
Mz dBul/m dBuv/m B B Bm BB B B deg 1 114%8.08 54.50 74.86 -19.58 60.94 38.29 19.16 63.89 .08 300  18@ PEAC
1 11499.00 45.62 74.80 -28.38 52.86 38.29 19.16 63.89 0.8 - --- PEAC 1 11499.00 42,94 54.00 -11.06 49.33 38.29 19.16 63.89 0.00 300 108 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1mLeveI(llBIJ‘ﬂm) - Lewel (dBuim)
1138 134
5 75
i U " U3
. Il NS 1 LT M 65NJ_U—I_ITI_J RN M
L R T |—— - I S Vg
Peak L - ) Wi i
Avg 5 B
1 kl
163
7000 920, 1400, 13600. 15800. 18000
7000 9200, 11400, 13600. 15800 18000 Frequency (MHz)
Frequency (NHz)
. Linit Over Read Ant Cable Preamp Aux APos TPos
Linit Ower Read  Ant Cable Preamp  Auc APos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBv/n  dB dBW B B8 B A8 o dg
Mz dBul/mdBuv/m B B Bm BB B B deg 1 11578.68 54.76 74.86 -19.24 61.26 38.36 19.28 64.B6 .08 307 93 PEAK
1 11576.00 44.98 74.80 -20.82 5145 38.36 19.20 6486 0.0 - --- PEAC 1 O11570.00 43.16 54.00 -10.34 49.67 38,36 19.20 6407 .00 307 93 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B34 of B61
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Pol. Horizontal Fundamental
" Level (dBuVim) mLeveI(dB!NIm)
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" o W gttt Tpom i i
488 st
k7t
Peak :MM
. 8
163
5600 5680. 5760, 5840, 5920, §000
Frequency (MHz)
fooo . 300, 4600 5800. 00
Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
— d_Buan_dBmTfn_dB_dB_dB_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1 SE4A0 56,90 1277 5537 706 B4l M8 N4 0.9 11 250 PEK Frag Level Line Linit Level factor  Loss Factor Factor Remark
2 SBA0 59.41165.58 -46.17 39.65 35.05 1475 W4 .00 111 152 PEM  —
3 SU400 5791 6B.94-1L03 3833 W02 453 BT B0 LU 252 PEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 S9ER00 5945 6820 875 3097 B.I6 1442 W10 .00 111 152 PEM 1 58500 97,90 oo - AT M5 LM M 080 11 252 PEK
mLeveI(dB!NIm)
1134
05
B3
650
L L UNLS{AVG)
488
w-jr‘_"-,f“v"'"_
P
Avg Blank sl
15 s
163
fooo . 300, 4600 5800. 00
Frequency (MH)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
Mo diie B By B B B & a g
1 %8500 8.7 - - 68.82 34.95 15.04 36.84 0.0 111 252 AVERAGE
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Peak :W
. 8
163
5600 5680. 5760, 5840, 5920, §000
Frequency (MHz)
fooo . 300, 4600 5800. 00
Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
_Mzmm_dﬂmm_dﬂ_dﬁ_dﬂ_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1 SES4E0 5949 11136 5196 356 301 186 0. 0.0 100 147 PEK Frag Level Line Linit Level factor  Loss Factor Factor Remark
2 SB73.20 59.85 16580 -45.95 40.88 35.05 1476 M4 0.00 100 147 PEM  —
3SUM00 SB.92 6B.94-10.00 1.3 B2 1453 BT B0 180 147 PEMC Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 596400 5878 68.20 -9.42 3031 .16 1441 W10 .00 100 147 PEM 1 5825.00 10931 <o -oeee 1.3 95 LM R 0.8 18 147 PN
mLeveHdBlNIm)
1134
05
B3
650
L L UNES{AVG)
488
J—‘x_f-v-""
T
Avg Blank i
15 s
163
fooo . 300, 4600 5800. 000
Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
MBNEWE B BN B B B B o gy
1 5825.00 109,49 ------ ------ 86,54 34.95 15.04 30.84 0.0 100 147 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B36 of B61
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Peak R s LTV b
Avg 1§ 31'
1 ki
163
7000 900, 11400, 13600, 16800, 18000
000 900, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read Ant Cable Preamp Aux APos TPos
Unit Over Read dnt Coble Preamp Ao APos Tos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBuv/m  d8 dBw dBm B A8 B deg
Mz dBulfm dBuv/m B dBWY B B OB B o deg 1 11650.08 53.21 74.86 -20.79 59.89 38.42 19.17 e4.27 .08 34 94 PEAC
1 11650.08 46.29 74.80 -20.71 52.97 3B/.42 19.17 o427 8.0 - --- PEAK 1 1165000 42.42 54.00 -11.58 49.10 3B.42 19.17 6427 0.00 34 94 AVERAGE
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Peak :WM
3 35
163
5600 5680, 5760, 5840, 5920, 000
Frequency (Miz)
1000 0. o, 4600, 5800, 7000
Linit Over Read Ant Cable Preamp Aux APos  TPos Frequency (MHz)
Freq Level Line Limit Level Factor Loss Factor Factor Remark
_Mzmm_dﬂmm_dﬂ_dﬁ_dﬂ_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1 SeEnGD SB.56 G0 060 30.50 60 1452 1.0 0.0 180 151 PEM Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
1565460 5741 TLIS-13.77 3830 3460 14.61 .10 0.00 180 251 PEAK -
3OSTALIG S7.00 105.64 4863 37.81 M0 1469 1.9 0.00 180 5LPEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 570,80 56.11 1109 -54.79 3675 .66 1478 008 000 180 251PEK 154500 9.07 e oo 7759 W74 1491 3007 000 10 251PEAK
1‘.mLewzl(dl!il\mn)
1138
i1
1
B3
850
0 L U-NIL5{AVG)
Lt
J—*-\.,N’_
[
Avg Blank i
e
163
1000 0. o, 4600, 5800, 7000
Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
Mo diie B By B B B & a g
1 5745.00 88.86 ------ - 09.28 34.74 14.91 30.67 0.00 100 251 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B38 of B61
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Peak :W
3 35
163
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
foo0 0. 3400, 4600 5800, 000
Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
— d_Buan_dBmTfn_dB_dB_dB_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1 S0 5.0 6.0 9.0 399 M0 M58 WL 000 200 149 PEM Freg Level Line Linit Level Factor  Loss Factor Factor Renark
2 5650.40 58.21 6B.5B-10.29 30.12 460 14.60 .11 0.00 200 149 PEM -
3 S763.20 62.64106.20 -43.55 43.92 3461 1478 .09 0.00 200 149 PEM Mz dBuV/n dBuv/m A8 OBV dBfm B 0B B o deg
4572040 63.51 11161 -48.30 4415 3466 14.78 30.08 0.00 200 149 PEM 1574500 108,34 ------ - 8876 3474 1091 30.67 0.60 200 149 PEAK
1‘.ﬂ‘\L\*!\reI{dl!ll\mn)
1138
1
05
03
650
L L UNLS{AVG)
48 ,J”_‘M =
Avg Blank et
i
163
foo0 0. 3400, 4600 5800, 000
Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
Wi e 6 B B & B B a
1 5745.00 100.39 ------ ------ 86.72 34.74 14.91 30.67 .80 208 149 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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7000 900, 11400, 13600, 16800, 18000
000 900, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read Ant Cable Preamp Aux APos TPos
Linit Ower Read  Ant Cable Preamp  Awc APos Thos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBv/n  dB dBW B B8 B A8 o dg
Mz dBulfm dBuv/m B dBWY B B OB B o deg 1 11499.08 50.45 74.80 -13.55 56.89 38.29 19.16 63.39 .00 3@ 127 PEAC
1 10490.00 46.40 74.00 -27.60 52.84 38.29 19.16 63.80 .00 -=- PEAK 1 1049000 39.97 54.00 -14.03 46.41 38.29 19.16 63.89 0.00 300 127 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
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Peak Wwwwmmﬁw 2 s
Avg 1§ 31'
1 ki
163
7000 900, 11400, 13600, 16800, 18000
000 900, 11400, 13600, 16800, 18000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read Ant Cable Preamp Aux APos TPos
Unit Over Read dnt Coble Preamp Ao APos Tos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBuv/m  d8 dBw dBm B A8 B deg
Mz dBulfm dBuv/m B dBWY B B OB B o deg 1 11576.08 53.49 74.80 -28.51 59.99 38.36 19.20 64.86 .00 3@ 99 PEAC
1 10570.08 45.25 74.80 -28.75 5L.75 38.36 19.20 64.86 .00 -=- PEAK 1 11570.00 4316 54.00 -10.84 49.66 3836 19.20 64.06 0.00 300 99 AVERAGE

Sporton International Inc. (Kunshan)
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Peak :W
- 15
163
5600 5680. 5760, 5840, 5920, §000
Frequency (Miz)
1000 1. 0. 4600, 5800, 7000
Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
— d_Buan_dBmTfn_dB_dB_dB_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1 SES4E0 55,8 11L36 <5552 3600 301 186 0. 0.0 100 25 PEK Frag Level Line Linit Level factor  Loss Factor Factor Remark
2 SBT3 5B.98 165.69 46,71 39.22 35.05 1475 W4 0.00 100 153 PEM  —
3 SUM40 S8 GR.G4-1054 3652 W02 1453 BAT B0 180 253 PEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 SU73.00 5872 6B.20 -9.48 3028 .18 1437 WL .00 160 253 PEM 1 585.00 9683 o - BB M5 L5 M 000 100 253 PEK
139L\\z\rel{m!n\mn)
11348
15
813
650
L L UNES{AVG)
m ﬂf'—*-\,fw“
Avg Blank e
W™
163
1000 1. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
Mo diie B By B B B & a g
1 %85.00 87,620 ----- - 67,67 34.95 15.04 36.84 0.0 108 253 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Peak :W
o 5
163
500 5680. ST60. 5640 5920, 6000
Frequency (MHz)
1000 200, 0. 4600, 5800, 7000
Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
_Mzmm_dﬂmm_dﬂ_dﬁ_dﬂ_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1 SS90 6LA 11136 9.9 ALE2 301 M85 203 000 183 152 PEM Freg Level Line Linit Level Factor  Loss Factor Factor Renark
2 SBEB4D 63.05 10705 4400 43.07 .04 1478 MM B0 14 152 PEM -
3 OSUM00 5.3 6B.94 -9.91 1.45 W12 1453 BT B0 143 152 PEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 SOELE0 517 GB.20 9.0 378 B.6 W41 109 0.09 M3 152 PEMK 1 SBI5.00 10740 e oees §.48 M9 1501 0.8 000 143 152 PEA
1‘.mLewzl{dl!ll\l'lln)
1138
075
1K}
650
L L UNES{AVG)
488
Ff—x,,ﬁv—""
oy
Avg Blank il
Wi
163
1000 200, 0. 4600, 5800, 000
Frequency (NHz)

Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark

Wiz duV/m dBuv/m @B oBV dBfm B B B om deg
1 5815.00 108.28 ------ ------ B0.33 3.5 1504 30.04 Q.00 143 150 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Pol. Horizontal Vertical
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Avg 4
1 ki
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7000 9200 1400, 13600, 15800, 18000
00 . 4w, {34, 54, 16100 Frequecy (M
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
lsit Owr Read b Goblefrewp A Hos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark T Wedwh @i & B @ & & B a o
- . 1 1165008 50.19 74.00 -23.81 S6.87 M4 1.7 6427 0.00 30 122 Peak
Mz doulfm dBW/e  dB dB dBlm B8 B B o deg 2 1165.80 39.95 5400 -14.85 46,63 B4 107 G427 .00 300 122 Aversge
1 1165000 5.6 74.60 1870 SLO4 3842 197 647 009 - PEK
Sporton International Inc. (Kunshan) Page Number . B44 of B61
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Pol. Horizontal Fundamental
vl €BuVin) 1‘.ﬂ‘\L\*!\reI{dl!ll\mn)
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43 W b
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Peak :W
3 35
163
5600 5631 5662, 5693, 5724, 5755
Frequency (MHz)
1000 10 o, 4600, 5800, 7000
Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
— d_Buan_dBmTfn_dB_dB_dB_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1 SEB.99 5067 B0 -85 M6 MG 5 WAL B 10 250 PEK Frag Level Line Linit Level factor  Loss Factor Factor Remark
1 5630.67 56.12 63.05-12.13 3003 3460 14.60 M1 0.00 112 252 PEAK -
3 STO6.64 5.5 16716 -4.85 .84 .60 41 B B0 11 252 PEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 570,03 55.93 11L19 -55.25 36.57 .66 1478 008 608 11 151 PEK 1575500 92,10 - - N47 WT6 4.9 3007 080 102 250 PEAK
1‘.ﬂ‘\L\*!\reI{dl!ll\mn)
1138
i1
1
B3
650
L L UNLS{AVG)
e _f—-xfw
Avg Blank e
=™
163
1000 10 o, 4600, 5800, 7000
Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
Mo diie B By B B B & a g
1 575500 83.42 ------ - 3.79 34.76 14.94 30.67 0.00 112 252 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U

Page Number

. B45 of B61




samran s, FCC RF Test Report Report No. : FR362705D
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Peak * Blank

5755 5TO4, 5433, 5672, 5911, 5450
Frequency (NHz)

Linit Qver Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m A8 A8 dE o deg
5854.84 57.51 111.26 -53.75 37.67 35.81 14.86 30.63 0.0 112 152 PEAK
5866.88 58.51 167.81 -48.58 38.73 35.84 14.78 30.04 0.6 112 192 PEAK
5923.29 6B.25 69.47 -9.22 40.67 35.12 14.53 30.67 0.6 112 152 PEAK
5936.38 58.92 66.20 -9.28 39.37 35.14 14.49 30.08 0.0 112 152 PEM

T

Sporton International Inc. (Kunshan) Page Number : B46 of B61
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Peak :W
- 15
163
5600 5631 5662, 5693, 5724, 5755
Frequency (NHz)
1000 1. . 4600, 5800, 7000
Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
— d_Buan_dBmTfn_dB_dB_dB_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1 OSES2 GRS SBD -BS ALAL MG 1455 WAL 0.9 155 149 PEK Frag Level Line Linit Level factor  Loss Factor Factor Remark
255022 57.5 6836 -1L11 3816 .60 1460 M1 0.00 195 149 PEM  —
3 OSTOTAL GLO3 1679 -46.28 4LB4 60 1472 B B 195 149 PENC Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 ST 59.91 11119 5123 48,55 3466 1478 008 0.00 195 149 PEM 1 5755.00 104,71 -mnev -eeee B0 W77 1497 BT 080 15 140 PEM
13!‘\Le\rel(dlin\mn)
11348
15 1
813
650
L L UNES{AVG)
48
wf‘-\,/“\-ﬂ“’_
[—
Avg Blank ]
™
163
1000 1. . 4600, 5800, 7000
Frequency (MH)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
Mo diie B By B B B & a g
1 575500 9479 ----ev -ooe- 7502 W77 1897 30.87 0.80 195 149 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U
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Peak * Blank

5755 5TO4, 5433, 5672, 5911, 5450
Frequency (NHz)

Linit Qver Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m A8 A8 dE o deg
5854.45 57.68 112.15 -54.47 37.84 35.81 14.86 30.63 .06 195 149 PEAK
5874.93 58.65 185,32 -46.67 38.89 35.85 14.75 30.84 0.68 195 149 PEM
5923.29 58.13 69.47 -1L.24 38.65 35.12 14.53 30.67 .68 195 149 PEA
5933.23 56.88 66.20 -9.32 39.33 35.13 1456 30.68 0.68 195 149 PEMK

T
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mLeveI(dBu‘ﬂm) 1 Level (dBuVim)
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Avg 5 3!
163 16
7000 200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modide B BW @ B B B o dg Modindis B BN B B B B o dg
1 11510.08 45.34 74.80 -28.66 5L.75 3831 19.19 6391 8.0 -  --- PEAK 1 10510.06 44.97 74.80 -20.03 5L.38 3831 19.19 6391 8.0 - --- PEAK
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Peak :“*'““‘W
. 8
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5600 5680. 5760, 5840, 5920, §000
Frequency (MHz)
fooo . 3400, 4600 5800. 00
Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
_Mzmm_dﬂmm_dﬂ_dﬁ_dﬂ_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1SN0 SBED S0 03 376 M M5 WAL 00D 100 250 PEK Frag Level Line Linit Level factor  Loss Factor Factor Remark
2 SESL20 S6.94 6989 -12.15 37.85 .60 1460 W1 0.00 160 252 PEM  —
350040 57.13165.41 4818 3.4 M0 1468 1.9 0.00 180 50 PEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 ST 56,43 110.90 -54.47 7 3466 1478 008 0.00 100 252 PEM 157500 9357 oo oo TS0 1505 A5 000 10 252 PEKK
mLeveHdBﬂWm)
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Avg Blank o
5 el
163
fooo . 3400, 4600, 5800. 00
Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
MBNEWE B BN B B B B o gy
1579500 83.85 - - 63.87 34.80 15.15 36.65 0.0 108 252 AVERAGE
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Pol. Horizontal Fundamental
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5600 5680, 5760, 5840, 5920, 000
Frequency (MHz)
Linit Qver Read  Ant Cable Preamp  Aux  APos  TPos

Freq Level Line Linit Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m A8 A8 dE o deg
5854.80 58.15 111.36 -53.21 38.31 35.81 14.86 30.63 .06 l6e 252 PEAK
5874.80 58.23 185.36 -47.13 38.47 35.85 14.75 30.64 0.06 160 252 PEAK
5922.40 59.85 70.12 -11.87 39.47 35.12 1453 30.67 0.66 lee 152 PEAK
5950.6 58.51 66.28 -9.69 39.83 35.16 14.42 .10 0.66 16e 252 PEAK
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fooo . 3400, 4600, 5800. 00
Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
— d_Buan_dBmTfn_dB_dB_dB_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1S40 6034 6020 .8 G2 MG) M58 WAL 008 197 149 PEK Freq Level Line Linit Level Factor Loss Factor Factor Renark
2 SESLED 5B.34 69.39 (1105 39.25 .60 1460 M1 0.0 197 149 PEM  —
3 STE3.20 594110620 -46.79 4.19 3461 1470 .09 B0 197 149 PENK Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 ST 59.15 11181 -52.65 3079 3466 1478 008 0.00 197 149 PEM 1 5795.00 183,77 <o - B4 R 1508 M5 0.8 197 140 PEM
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Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
Mo diie B By B B B & a g
1579500 94,38 ------ - 7449 34,85 1515 30.85 0.60 197 149 AVERAGE
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Pol. Vertical Fundamental
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Peak * Blank

5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Qver Read  Ant Cable Preamp  Aux  APos  TPos

Freq Level Line Linit Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m A8 A8 dE o deg
5854.80 59.16 111.36 -52.26 39.26 35.81 14.86 30.63 0.88 197 149 PEAK
5873.68 58.63 185.69 -47.86 38.87 35.85 14.75 30.84 0.68 197 149 PEM
5924.80 58.88 68.35 -9.47 39.38 35.12 1453 30.67 0.68 197 149 PEAK
5976.6 59.29 66.26 -8.91 39.85 35.18 14.37 .11 0.68 197 149 PEM
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000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 11509.08 4474 74.80 -29.26 5L.26 38.37 19.20 6411 .00 PEAK 1 11590.06 45.70 74.80 -28.38 52.24 38.37 19.28 4.1l 8.0 - --- PEAK
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Pol. Horizontal Fundamental
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Frequency (MHz)
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Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
— d_Buan_dBmTfn_dB_dB_dB_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1 SeTal SO0 GR0 0.0 46.07 460 1458 .1 0.00 180 153 PEM Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
2 5650.60 56.62 66.20 -12.15 36.93 34.60 14.68 30.11 .08 180 253 PEAK —_—
3 OSTELED 59.17106.09 4690 39.95 ML 1469 1.09 0.00 180 53 PEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 5720.80 58.20 112.72 -54.52 38.84 34.66 14.78 30.08 0.00 160 253 PEM T 577508 87.96 ----- - 68.08 34.85 15.89 30.86 .00 log 253 PEAK
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Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
MEuaBWE B BN Bk & B & a by
1 5775.08 78.26 ------ - 58,33 34.86 15.12 30.65 0.00 100 253 AVERAGE
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Pol. Horizontal Fundamental
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Linit Qver Read  Ant Cable Preamp  Aux  APos  TPos

Freq Level Line Linit Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m A8 A8 dE o deg
5854.40 57.24 112,27 -55.83 37.48 35.81 14.86 30.63 0.66 l6e 153 PEAK
5874.8 56.74 185.58 -48.84 36.98 35.85 14.75 30.64 0.06 160 153 PEAK
5924.48 57.19 68.64 -11.35 37.71 35.12 1453 30.67 0.66 l6e 153 PEAK
5940.80 58.93 66.20 -9.27 39.39 35.14 14.48 30.08 0.06 160 153 PEAK
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Linit Over Read Ant Cable Preamp Aux  APos  TPos Frequency (MHz)
Freq Level Line Linit Level Factor Loss Factor Factor Remark
— d_Buan_dBmTfn_dB_dB_dB_m_deg L1rI|1t Ower Read  Ant Cable Preamp  Aux APos TPos
1 Senal 5008 G0 0. 4003 60 1458 W01 0.00 190 143 PEM Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
2 5650.40 57.57 66.50 -10.93 38.48 34.60 14.68 30.11 .08 199 148 PEAK —_—
3570640 59.90 107.89 4.9 40.56 ML 141 1.9 .00 199 143 PEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 5720.48 60,15 111.81 -51.66 48.79 34.66 14.78 30.08 0.00 199 148 PEM 1T 577500 99.58 ------ - 79.67 4,83 15.06 30.86 6.60 199 145 PEAK
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MEuaBWE B BN Bk & B & a by
1 5775.00 89.35 ------ -oe- 69.57 34.81 15.03 30.66 0.00 199 145 AVERAGE
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Linit Qver Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m A8 A8 dE o deg
5854.40 58.03 112,27 -54.84 38.39 35.81 14.86 30.63 0.66 199 148 PEAK
5873.60 59.13 185.69 -46.56 39.37 35.85 14.75 30.64 0.68 199 148 PEAK
5924.80 59.59 68.94 -9.35 40.81 35.12 14.53 30.67 0.68 199 148 PEAK
5044.80 59.96 66.20 -8.24 40.44 35.14 14.47 30.69 0.68 199 148 PEMK
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Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modide B BW @ B B B o dg Modinde B BN @ B B B o dg
1 11550.08 44.89 74.80 -20.11 5137 38.34 19.19 edel 0.00 - --- PEAK 1 11550.08 44,16 74.80 -20.84 56.64 38.34 19.19 ed6l 0.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : B59 of B61

TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U



samran s, FCC RF Test Report Report No. : FR362705D

Pol. Horizontal Vertical
12““Le'ml{dBu\ﬂln) 1 Level (dBuVim)
1050 104
00 LUl
LT I [ ] U 1 L]
Peak
. T N g . T N g
AVg 50 , N baore it MM‘* MM 8/ - e «MWWW
WW R e A R e ™ A A S
0 00
140 150
18000 1400, 26000, 0. JA600. 40000 16000 140, 26800, . 34600, 40000
Frequency (MHz) Frequency (MHg)
Sporton International Inc. (Kunshan) Page Number : B60 of B61

TEL : +86-512-57900158
FCC ID: 2A6HEVF-EC32U



FCC RF Test Report

Report No. : FR362705D

ST R NP,

Over Limit

Freq Level Limit Line

23.38 -16.62 40.80
19.42 -24.88 43.58
38.79 -15.21 46.90
34.25 -11.75 46.88
41.54 -4.46 46.00
-3.72 46.88

Frequency (MHz)

ReadAntenna
Level Factor

dBw  dB/m

29.98 25.89
34.47 15.06
39.42 20.83
40.24 3.12
40.89 28.74
48.45 19.59

o n R W e
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ReadAntenna
Level Factor

dBuwv  dB/m
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Appendix C. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) | VBW Setting
802.11a 93.36 1.428 0.701 0.75KHz
802.11ac VHT20 93.00 1.348 0.742 0.75KHz
802.11ac VHT40 86.79 0.667 1.500 1.5kHz
802.11ac VHTS80 76.00 0.330 3.026 3.3kHz
802.11a
Spectrum [%]
Ref Level 27.20 dBm Offset 7.20 dB & RBW 10 MHz
lo Att 30 de @ SWT Sms  VBW 10 MHz
.SIGPII; Max
D3[1] 0.02 dB
20 dBm 1.52899 ms
ottt 1 T e T RN A e "‘*’&“}‘g"f’ﬂ:‘"’“‘
0 dBm
10 dBm
20 dBm
-30 dém - "
-40 dBm
=50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 1.19565 ms 9.49 dBm
D2 M1 1 1.42754 ms 2.12 dB
D3 M1 1 1.52899 ms -0.02 dB
]" ] Ready ENRNRERND S y
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802.11ac VHT20

Spectrum mv:'

Ref Level 27.20 dBm Offset 7.20 dB @ RBW 10 MHz
|o Att 30de @ SWT Ems VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.01dB

20 dBm 1.44928 ms

WWWWN I bkt i b b B, i)

Yy 1.07246 ms|

0 dbm

-10 dBm

-20 dBm

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm
CF 5.18 GHz 691 pts
Marker

Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 1.07246 ms 9.45 dBm
D2 M1 1 1.34783 ms 3.67 dB
D3 M1 1 1.44928 ms 0.01 de

il T Resdy | LLLLLLLLD WG

500.0 ps/

802.11ac VHT40

Spectrum n{?‘

Ref Level 27.20 dBm Offset 7.20 dB @ RBW 10 MHz

f Att 30 de @ SWT Ems YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.02 dB
768.12 ps
M1[1] 4.07 dBm

L@ bt i IELZ ey el | PR

TRt - L) et . W—»uw
Y ‘j"}
Fy

20 dBm

0 dem

-10de

-20 dBrm

-30 dB

-40 dBm

-50 dBm

-60 dBm

=70 dBm
CF 5.19 GHz 691 pts
Marker

Type | Ref | Tre | X-value | Y-value |  Function | Function Result |
M1 1 449.28 ps 4.07 dém
D2 M1 1 666.67 ps 4.44 dB
D3 M1 1 768.12 ps -0.02 de

il T Resdy  LLLLLLLLD WG

500.0 ps/
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802.11ac VHTS80
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Ref Level 27.20 dBm

Spectrum
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Offset 7.20 dB @ RBW 10 MHz
VYBW 10 MHz

@ 1Pk Max

20 dBm
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10 dBm

0 HBm

M1[1]

,Wmmwm bpld” Rl

I,\MJJ“U‘\N“W

[pll on

0.08 dB
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-60 dBm

-70 dBm
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200.0 ps/

Marker

Type | Ref | Trc | X-value |
M1 1

Y-value |

Function

Function Result |

D2 M1
D3] M1

1
1

147.83 ps
330,43 ps
434,78 ps

1.32 dém
4.33 dB
0.08 dB

i
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